

## Improving management of gout in primary care:

a new UK management guideline

### INTRODUCTION

Gout is the most prevalent inflammatory arthritis, affecting 2.5% of adults in the UK.<sup>1</sup> Despite its prevalence and the availability of potentially 'curative' urate-lowering therapies (ULT) such as allopurinol, gout remains undertreated in both primary and secondary care. Under half of patients receive ULT and many do not have ULT escalated sufficiently to reduce serum uric acid (sUA) below recommended target levels.<sup>1</sup>

### THE 2017 GUIDELINE

The British Society for Rheumatology and British Health Professionals in Rheumatology (BSR/BHPR) have recently revised their evidence-based guideline for the management of gout,<sup>2</sup> first published in 2007.<sup>3</sup> The multidisciplinary guideline development group agreed key clinical management questions and undertook a systematic literature review and Delphi process to inform evidence-based consensus management recommendations. These were grouped into three categories: management of acute attacks ( $n = 6$ ), modification of lifestyle and risk factors ( $n = 5$ ), and optimal use of ULT ( $n = 10$ ). The guideline has been reviewed and endorsed by the Royal College of General Practitioners (RCGP).

### MANAGEMENT OF ACUTE ATTACKS

For acute attacks of gout, a non-steroidal anti-inflammatory drug (NSAID) (with gastro-protection) or low-dose colchicine 500 mcg two to four times daily are recommended as first-line treatment, depending on patient preference, renal function, and comorbidities. In patients who are intolerant of, or have contraindications to, NSAIDs and colchicine, intra-articular, intra-muscular, or oral corticosteroids are recommended (for example, oral prednisolone 35 mg daily for 5 days). Patients should be advised to treat attacks as soon as possible after onset to minimise

severity and impact. Non-pharmacological adjunctive treatment with bed-cages, elevation, rest, or topical ice are also recommended.

### LIFESTYLE AND RISK FACTORS

People with gout are at increased risk of cardiovascular disease and commonly have risk factors such as hypertension, diabetes mellitus, and dyslipidaemia. They should therefore be screened for such risk factors annually and managed appropriately. Thiazide and loop diuretics are an important cause of hyperuricaemia and alternatives should be considered to treat hypertension in people with gout. Although the effect of dietary modification on gout is unclear, patients should observe a well-balanced diet and avoid excessive consumption of alcoholic drinks, high-purine foods (for example, meat or seafood), and sugar-sweetened soft drinks. Those who are overweight should be supported to lose weight gradually and maintain weight loss.

### OPTIMAL USE OF URATE-LOWERING THERAPY

The most important change from the previous guideline<sup>3</sup> is that ULT should be explained and offered to all patients with gout at first diagnosis, rather than waiting for complications such as frequent attacks, chronic symptoms and disability, or tophi to develop. Gout is now considered to be a chronic inflammatory arthritis rather than an acute episodic condition, because crystal deposition occurs early in many hyperuricaemic patients who are yet to develop gout, and sub-clinical joint inflammation frequently persists between attacks. Earlier initiation of ULT prevents attacks from becoming more troublesome and achieves clinical remission sooner. In a proof-of-concept study in primary care, all participants chose to receive ULT after a full explanation of gout and the benefits of treatment, with excellent adherence and achievement of target sUA levels.<sup>4</sup>

**CD Mallen**, PhD, FRCGP, NIHR research professor in general practice; **G Davenport**, FRCGP, senior lecturer and clinical champion in musculoskeletal medicine research, Institute for Primary Care and Health Sciences, Keele University, Keele. **M Hui**, MRCP, consultant rheumatologist, Rheumatology, Derby Teaching Hospitals NHS Foundation Trust, Derby. **G Nuki**, MB, FRCP, emeritus professor of rheumatology, University of Edinburgh, Edinburgh. **E Roddy**, DM, FRCP, reader in rheumatology, Research Institute for Primary Care and Health Sciences, Keele University, Keele, and Haywood Academic Rheumatology Centre, Staffordshire and Stoke-on-Trent Partnership Trust, Stoke-on-Trent.

#### Address for correspondence

Edward Roddy, Keele University, Arthritis Research UK Primary Care Centre, Research Institute for Primary Care and Health Sciences, Primary Care Sciences, Keele University, Staffordshire ST5 5BG, UK.

**E-mail:** e.rodgy@keele.ac.uk

**Submitted:** 22 February 2017; **final acceptance:** 27 February 2017.

©British Journal of General Practice 2017; **67**: 284–285.

**DOI:** <https://doi.org/10.3399/bjgp17X691313>

## REFERENCES

1. Kuo CF, Grainge MJ, Mallen C, *et al.* Rising burden of gout in the UK but continuing suboptimal management: a nationwide population study. *Ann Rheum Dis* 2015; **74**(4): 661–667.
2. Hui M, Carr A, Cameron S, *et al.* British Society for Rheumatology guideline for the management of gout. *Rheumatology (Oxford)* 2017. DOI: 10.1093/rheumatology/kex156.
3. Jordan KM, Cameron JS, Snaith M, *et al.* British Society for Rheumatology and British Health Professionals in Rheumatology guideline for the management of gout. *Rheumatology (Oxford)* 2007; **46**(8): 1372–1374.
4. Rees F, Jenkins W, Doherty M. Patients with gout adhere to curative treatment if informed appropriately: proof-of-concept observational study. *Ann Rheum Dis* 2013; **72**(6): 826–830.
5. Khanna D, Fitzgerald JD, Khanna PP, *et al.* 2012 American College of Rheumatology guidelines for management of gout. Part 1: systematic nonpharmacologic and pharmacologic therapeutic approaches to hyperuricemia. *Arthritis Care Res (Hoboken)* 2012; **64**(10): 1431–1446.
6. Richette P, Doherty M, Pascual E, *et al.* 2016 updated EULAR evidence-based recommendations for the management of gout. *Ann Rheum Dis* 2017; **76**(1): 29–42.

## Competing interests

Graham Davenport has received honoraria for *ad hoc* advisory board meetings relating to gout from AstraZeneca. George Nuki was a member of the Independent Disease Monitoring Committee for trials of Lesinurad (Ardea/AstraZeneca) and has received honoraria for advisory boards from Grünenthal and Menarini, and research funding from Menarini for the FAST trial. Christian D Mallen, Michelle Hui, and Edward Roddy have declared no conflicts of interest.

## Discuss this article

Contribute and read comments about this article: [bjgp.org/letters](http://bjgp.org/letters)

Allopurinol remains the first-line ULT and should be commenced at low dose (for example, 50–100 mg daily) and increased gradually in 50–100 mg increments every 4 weeks until the target sUA level has been achieved. The maximum dose of allopurinol in the UK is 900 mg daily in divided doses, although the starting, incremental, and maximum doses are lower in patients with chronic kidney disease, depending on the degree of renal impairment.

The biochemical treatment target is to reduce the sUA level below 300 µmol/L, which is unchanged from the previous BSR/BHPR guideline<sup>3</sup> but lower than that recommended in European and American guidelines, which advocate reducing to below 360 µmol/L.<sup>5,6</sup> This more stringent target is recommended because, although lowering below 360 µmol/L prevents further urate crystal formation and dissolves existing crystals, causing attacks to cease and tophi to shrink, the speed at which these occur is greater at lower sUA levels. However, recent studies have suggested that hyperuricaemia may protect against neurodegenerative diseases such as dementia and Parkinson's disease. Whether lowering sUA levels with ULT to treat gout increases the risk of these diseases is unknown. In the face of such uncertainty, the guideline advises that very low sUA levels should be avoided in the long term, and that, although the initial treatment target should be below 300 µmol/L, once tophi have resolved and the patient remains free of symptoms, the dose of ULT can be adjusted to maintain the sUA below 360 µmol/L.

Since the previous guideline was published in 2007,<sup>3</sup> febuxostat has been approved by the National Institute for Health and Care Excellence (NICE) for the management of hyperuricaemia in people with gout. The revised guideline recommends that febuxostat can be considered in patients in whom allopurinol is not tolerated or whose renal impairment prevents allopurinol dose escalation sufficient to achieve the therapeutic target, in accordance with the NICE technology appraisal. Febuxostat is not recommended for use in people with ischaemic heart disease or congestive cardiac failure.

Acute attacks of gout commonly occur following initiation of ULT. Such attacks do not require discontinuation of ULT and indicate that sUA lowering and crystal dissolution have commenced. The guideline recommends that colchicine 500 mcg b.d. or o.d. should be considered as prophylaxis against attacks for up to

6 months when initiating or uptitrating any ULT. This is particularly important when starting febuxostat that, in its two licensed doses of 80 mg and 120 mg daily, lowers sUA to a greater extent than fixed-dose allopurinol 300 mg daily and therefore more commonly triggers attacks of gout. In patients intolerant of colchicine, a low-dose NSAID with gastroprotection can be used in the absence of contraindications.

## EFFECTIVE MANAGEMENT OF GOUT

The revised guideline strongly emphasises the importance of patient education and provision of information about gout and its treatment to all patients. Inadequate provision of information is an important barrier to effective management, and adherence to ULT and attainment of target sUA levels is best achieved by including high-quality information in an evidence-based package of care.<sup>4</sup> Practitioners in both primary and secondary care should take gout seriously and ensure that all patients with gout are aware of the benefits of ULT, which should be initiated, escalated, and monitored appropriately to achieve target sUA levels.

## Funding

Christian D Mallen is funded by the National Institute for Health Research (NIHR) Collaboration for Leadership in Applied Health Research and Care West Midlands, the NIHR School for Primary Care Research, and an NIHR Research Professorship in General Practice. The views expressed are those of the authors and not necessarily those of the NHS, the NIHR, or the Department of Health.

## Acknowledgements

The authors would like to thank their fellow members of the BSR/BHPR Gout Guideline Working Group: Stewart Cameron, Alison Carr, Michael Doherty, Harry Forrester, Wendy Jenkins, Kelsey M Jordan, Thomas M McDonald, Anthony Pywell, and Weiya Zhang. The authors would also like to thank the BSR Standards Audit and Guidelines Working Group for supporting the development of the guideline.

## Provenance

Freely submitted; externally peer reviewed.